Relative reactivity of Contaminant Candidate List pesticides to OH radical
oxidation

Hilla Shemer*, Charles M. Sharpless?, I.H. (Mel) Suffet®, Michael S. Elovitz*, and
Karl G. Linden*

Department of Civil and Environmental Engineering, Duke University, Box 90287,
Durham, North Carolina 27708-0287

Department of Chemistry, University of Mary Washington, Fredericksburg, VA

Environmental Science and Engineering Program, School of Public Health, University
of California at Los Angeles, LA, CA

*Water Supply & Water Resources Division, U.S. EPA, Cincinnati, OH

Advanced oxidation processes (AOPs) represent those technologies that bring
about enhanced oxidative degradation of pollutants in aqueous solution by the generation
[...]
	Monitoring of Natural Organic Matter Characteristics in Project Water Treated by Varied Combination of Process Train

	MON8 Inorganics: Filtration Aspects
	Testing of Point-of-Use Filters at Seattle Schools Drinking Fountains
	Profile of Manganese Breakthrough in Filter Effluent After Chlorine Loss
	Sequential Manganese Desorption-Adsorption in Anthracite Coal and Silica Sand Filter Media

	MON9 Inorganics Creative Treatments 
	Characterization of Bromate-Reducing Micoorganisms Isolated from Groundwater
	Pilot-Scale Studies of Hexavalent Chromium Removal From Drinking Water in Southern California
	Use of Nanoscale Materials For Water Treatment to Achieve Multiple Water Quality Goals

	MON10 Perchlorate
	Biodestruction of Wastewater-Blended Perchlorate Residuals Using a Fixed-Bed Reactor
	The Occurrence of Perchlorate in Public Drinking Water Systems
	Comparison Studies on Analysis of Perchlorate in Water by IC/CD and LC/MS/MS

	MON11 Arsenic Poster Session
	Optimizing Arsenic Removal in Peoria, Arizona, Surface Water Supplies for Blending High Arsenic Wells 
	Measuring Arsenic in Ground Water and Waste Water Using Anodic Stripping Voltammetry
	High Efficiency Ion-Exchange for Arsenic Removal

	MON12 Biofilm
	Effectiveness of Chlorine Dioxide in Controlling Biofouling and its Impact on Subsequent Treatment Processes
	Characterization of the Bacterial Population in RO Distribution Systems and Their Ability to Form Biofilms on Pipe Surfaces

	ST1 Special Topic Session: Early Implementation Issues for LT2 and Stage 2 DBPR
	MON13 Chloramines, Corrosion and Unintended Consequences
	Chemistry of Rapid Chloramine Decay in Water Contacting Copper Plumbing
	The Effects of Changing Between Chloramine and Chlorine Disinfectants on Lead Leaching
	Managing Change to Avoid Unintended Consequences Related to the Lead and Copper Rule Corrosion Control Practices
	D.C. Exceedance of Lead Action Level: Planning, Implementation and Results of Washington Aqueduct’s Pipe Loop Study
	Studying the Effectiveness and Stability of Orthophosphate on Washington DC’s Lead Service Line Scales
	Simultaneous Compliance Issues with Corrosion Control BAT: More than Just Primary Standards

	MON14 Ozone: Multiple Uses in Treatment
	Performance of Large-Scale Biological Filtration for the Removal of Particles and Biodegradable Organic Matter Produced by Ozonation
	Investigating Pilot-Scale Dissolved Air Flotation, Ozonation, and Biological Filtration at the Mannheim WTP
	Development, Validation and Implementation of a Multiphase CFD Model for Optimization of Full-scale Ozone Disinfection Processes
	Improvement of Ozone Disinfection: Application of Integrated Flow Modeling and Full-Scale Validation
	Time-Resolved Ozone Demand Reveals that Initial Phase of Ozonation is an Advanced Oxidation Process
	Development of a Low-Flow Pilot Plant Ozone Contactor

	MON15 Security 2
	Standard Operating Procedures for Decontamination of Water Infrastructure
	Evaluation of a Real-Time On-Line Monitoring Method for Cryptosporidium
	Biophotonic Detection of Agents of Bioterrorism in Water: Case Studies: Y. pestis and B. anthracis sp.
	Contaminant Minimum-Dose Threshold Concentrations for Water Quality Sensors
	Validation and Testing of the Operational Effectiveness of an On-line Security Platform for the Water Distribution System
	Testing and Verification of Real-time Water Quality Monitoring Sensors in a Distribution System Against Introduced Contamination

	MON16 Membrane Fouling in Operations
	A Pilot-Study on Fouling of Immersed Membranes by Natural Organic Matter (NOM)
	Investigating NOM Fouling of Low Pressure Membranes
	Role of Concentration Polarization in the Rejection of Chemical Contaminants and Fouling of RO/NF Membranes
	Impact of Hydrophilic Surface Modifying Macromolecules (LSMMs) on PES Ultrafiltration Membrane Hydrophilicity and Performance
	Assessment of Biofouling Potential of Surface Waters for Nanofiltration: A New Technique to Assess Bacterial Deposit
	Improving Water Quality by Retrofitting a Conventional Filtration Plant Into the Largest UF, RO and UV Plant in the Country

	MON17 Emerging Organic Contaminants
	Ozonation of Cyanotoxins: Chemical Kinetics and Applications
	Photodegradation of Pharmaceutical and Contrast Media Agents in Surface Water by Direct Photolysis and UV Advanced Oxidation
	Endotoxin in Drinking Water: Occurrence, Inactivation, and Potential Risk to Human Health
	Approach for Assessing the Toxicological Relevance of Endocrine Disruptors and Pharmaceuticals in Drinking Water
	Occurrence of EDCs and Pharmaceuticals in US Drinking Waters
	Adsorption of Selected Pharmaceuticals and Endocrine Disrupting Substances by GAC at Low Concentration Levels

	MON18 Cryptosporidium Methods and Detection
	Identifying Host Adapted Cryptospordium Species and Genotypes in Water
	Prevalence and Characterization of Giardia and Cryptosporidium in Water in an Urban-rural Community
	Improving in Vitro Culture of Cryptosporidium parvum
	Evaluating in-vitro Infectivity for Measuring UV Disinfection of Cryptosporidium parvum oocysts in Finished Water
	LT2 Crypto Removal Credits: Are They Good Enough?
	Increasing Laboratory Capacity for Cryptosporidium Monitoring: Can We Learn from the UK Experience?


	Tuesday
	TUEB1 AwwaRF Research Update
	TUEB2 Pathogen-Based Treatment Requirements: Honing the Tools
	TUE1 DBP Precursors and Treatment
	Contribution of Wastewater to DBP Formation: Case Study of an Effluent-Impacted River
	Factors Affecting the Formation Disinfection By-products During Chlorination and Chloramination
	Enhanced Coagulation in Low TOC Waters: Extreme Measures
	Bromide Removal in Source Water by Electrolysis: A Process for Reduction of DBPs in Drinking Water
	Comparing GAC, MIEX® and Fixed-Bed Ion Exchange Removal of NOM and Bromide, to Reduce DBPs During Surface Water Treatment
	Can Stage 2 D/DBP Compliance be Achieved Without Chloramination?

	TUE2 Taste & Odor Poster Session
	UV/H2O2 Advanced Oxidation: Treatment of Taste and Odour Compounds and Characterization of Disinfection By-Product Formation
	A Taste of Copper in Drinking Water: When Does Corrosion Affect Aesthetics?
	Taste & Odor: Improving Reliability and Costs Through Multiple Barriers

	TUE3 Nitrification-Monitoring & Control
	Water Chemistry and Growth of Nitrifying Bacteria in Drinking Water Distribution System
	Nitrification Monitoring and Control: Innovative Tools Tested in Three US Cities
	pH Effects on Nitrification Occurrence in Pilot-Scale Chloraminated Drinking Water Distribution Systems
	Developing Nitrification Control Limits from Distribution System Data
	Use of Chlorine Dioxide for Control of DBP Formation and Nitrification in Maerkle Reservoir: A Full-Scale Investigation
	Innovative Process Control for Chloramine Disinfection at Treatment Plants and Booster Disinfection Facilities

	TUE4 Corrosion Poster Session
	Comparison of Water Treatments Used to Reduce the Corrosivity of Soft Waters: A Pilot Study
	Challenges and Approach for Mitigating Iron-Related Water Quality Problems in Seattle Public Schools

	TUE5 UV: Inactivation Studies
	An Evaluation of the UV Inactivation Kinetics of MS2
	Inactivation of Adenovirus Type 5 and 41 by Low- and Medium- Pressure UV Light
	Sequential Inactivation of Adenoviruses by UV and Chlorine
	Effect of Sequential Disinfection on Bacillus subtilis Spores Using Ultra-violet Irradiation and Iodination
	UV Disinfection of Indigenous Coliforms and Aerobic Spores in Unfiltered Surface Water
	Biological Assessments of Bisphenol A (BPA) in Water Following Direct Photolysis and UV Advanced Oxidation Processes

	TUE6 Risk Management
	Application of HACCP for Distribution System Protection
	Development of Distribution System Water Quality Optimization Plans
	Case Studies from Long Term Effects of Disinfection Changes on Distribution System Water Quality
	Toolbox to Assist Small Water Systems in Determining Potential Microbial Contamination Risks
	Public Health and Small Water Systems: Report of an International Colloquium

	TUE7 Membrane Poster Session
	Hoopa Valley Indians Successfully Plan & Implement Alternative Technology to Supply Reservation
	Harnessing the Retrofit Potential for Immersed Membranes in Existing Drinking Water Treatment Plants
	Effect of Membrane Properties on Fouling of RO Membranes by Biopolymers in Wastewater Secondary Effluent
	The Brackish Water Challenge: Adequate Pretreatment to the RO Units
	An Evaluation of Membrane Integrity Monitoring Methods for Micro- and Ultrafiltration Systems

	ST2 Special Topic Session: Pathogen-Based Treatment Requirements: Honing the Tools
	Optimum Alum Coagulation Conditions for Cryptosporidium Removals
	Selecting Treatment Alternative to Minimize Risks Using REGRETS Analysis
	Disinfection 2020: Towards a Fourth Generation in Water (Chemical) Disinfection Process Design
	Enhancement of Chlorine Inactivation with Chemical Free Sonication
	Use of Riverbank Filtration for Compliance with the IESWTR

	TUE8 Arsenic Treatment and Compliance
	Prescott Arizona’s 14.4 MGD Arsenic Treatment System: Bench Testing C/F and Adsorption Dictates Treatment Technology Selection
	Arsenic Removal from Drinking Water Containing Varying Alkalinity and Silicate Levels
	RSSCT: A Quick Tool for Arsenic Treatment Technology Verification When Time is Running Short for Compliance
	Treatment Strategies for Arsenic, Fluoride and Nitrate Removal: Minimizing Water Loss and Energy Consumption
	Meeting Arsenic and Other Treatment Goals at the Los Angeles Aqueduct Filtration Plant
	Application of a Novel Oxidant-Coagulant for Arsenic Removal in Drinking Water Treatment

	TUE9 Advances in Analytical Methods for Detection of Bacteria and Viruses
	Use of Microscopic Fluidic Imagining for Identification and Quantification of Organisms in Water
	Concentration and Inactivation of Bacteria, Spores, Viruses, and Protozoa From Large Volumes of Drinking Water
	Persistence of Norovirus and Viral Surrogates Seeded into Surface and Ground Water
	Virus Occurrence in Quebec’s Groundwater Used as a Drinking Water Source
	Immunomagnetic Capture RT-PCR of Contaminate Candidate List Viruses
	The Best Way to Detect Viruses in Water Samples

	TUE10 Microbial Poster Session
	Faecal Indicators and Antibiotic Resistance in Untreated and Treated Waters
	Real-Time PCR in Detecting and Quantifying Male-specific Coliphages (FRNA) as a Fecal Pollutant Indicator in Raw Water
	Prestained Protozoan Parasites Indicate FITC Staining Problem
	Watershed Pathogen Surveys: A Useful Tool
	Effects of Strain Differences on Sorption of E. coli to Kaolinite
	Virus and Bacteria Removal During Flow Through Saturated Clay Soil Columns
	Evaluation of COLI-ID Agar For Recovering Chlorine-Stressed E. coli and Other Coloform Bacteria
	Design and Analysis of Recovery Studies for Pathogen and Other Discrete Particle Enumeration Methods
	Interlaboratory Validation of Method 1103.1 (mTEC) for E. coli in Wastewater Effluent
	Evaluation of Dynabeads Anti-Legionella® for the Isolation and Quantification of Legionella From Water Samples

	TUE11 DBP, Distribution Factors, Treatment and Removal
	Portable Field System for Rapid, On-site Detection of Disinfection By-products in Water
	A Simple Biological Screening Tool for Assessing Biodegradation of DBPs in the Distribution System
	Effects of Indoor Tap Water Manipulation on Chlorination By-products
	Evaluation of Disinfection By-product Level Trends in Small Water Distribution Systems
	Disinfection By-product Removal Using Point-of-Use Carbon Filters
	Removal of THMs from Drinking Water Using an Induced Draft Stripping Tower

	TUE12 Chlorine Dioxide and Nitrification Control
	An Innovative Technique for Controlling Nitrification in Chloraminating Systems
	Chlorite versus Chlorine Dioxide for Controlling Heterotrophic Biofilms: Field and Bench-scale Evaluation
	Use of Chlorine Dioxide for Algae Control and Primary Disinfection
	Implication of Bromamine Chemistry for Drinking Water Treatment: The Bromamine Breakpoint Curve in Solutions of Pure Bromide and in Natural Waters
	Evaluating Low Chlorine Residuals in a Chloraminated Distribution System
	Does Distribution Water Quality Improve with a Baffled Clearwell?

	TUE13 Disinfection
	The Favorable Role of Natural Organic Matter on Disinfection Efficacy
	Efficacy of Disinfectant Residuals in Distribution Systems
	Factors Affecting Monochloramine Stability in Ozone-BAC Process
	Inactivation of Mycobacterium avium with Chemical Disinfectants
	Effect of pH, Alkalinity, and Hardness on the Inactivation of Viruses with Chlorine

	TUE14 Reservoir Water Quality and Source Water Quality Forecasting
	Managing Source of Supply to Enhance Water Quality and Optimize Treatment
	A Three-Dimensional Hydrodynamic Model of Sediment Movement Through A Drinking Water Reservoir
	Balancing Source Water Quality and Quantity in a Drought
	Statistical Evaluation of Watershed Monitoring Data
	Forecasting Source Water Quality Using Climate Variability Indicators
	Predicting Source Water Quality Using Neural Network

	TUE15 Coagulation & Filtration
	Pilot Studies to Optimize Treatment: From Raw Water to the Customers Tap
	Mixing and Flash Mixing Assessment Through CFD
	Chemical Feed Control Using Streaming Current Detectors and Coagulation Models
	Optimizing Filtration Pre-Treatment Processes Through State-of-the-Art Floc Particle Characterization
	A Closer Look at Filter Effluent Particles Using Image-Based Particle Analysis
	Evaluating Turbidity Performance Excursions

	TUE16 Organic Contaminants
	Degradation Kinetics of the Pharmaceutical Metronidazole via UV Photolysis and Advanced Oxidation Processes
	Preliminary Findings of Source-Water Quality Assessment of Anthropogenic Organic Compounds in Source and Finished Ground Water
	Empirical and Quantum Mechanical Models for Emerging Contaminant Research
	Cyanobacteria in Quebec's Water Supplies: Is Drinking Water Affected?
	An Update on the USEPA’s Contaminant Candidate List (CCL) Classification Process
	Development of a Data Source Evaluation and Screening Process for Chemicals in the Contaminant Candidate List (CCL) Process

	ST3 Special Topic Session: Microbial Source Tracking
	Microbial Source Tracking


	Wednesday
	WEDEB1 Early Bird: Biodegradable Organic Matter in Drinking Water Treatment & Distribution
	WEDEB2 The Consecutive Systems Quandary—A Stage 2 DBPR/IDSE Case Study of a DBP-Challenged Small Consecutive System with Varied, Multiple Suppliers and Purchasers
	WED1 DBPs: Formation and Control
	Modeling THM Formation in Treated and Reclaimed Wastewater
	Assessing Reactivity of NOM for Disinfection By-product Formation Using a Fractional Protocol Combining UF and XAD-8 Resin
	Bench-scale Magnetic Ion Exchange Practice for the Removal of Natural Organic Matter and Bromide from Natural Waters
	Continuous-Flow Pilot-Scale Testing of a Magnetic Ion Exchange Resin for Removal of Disinfection By-product Precursors
	Large-Scale GAC Treatment for DBP Reduction in the Phoenix Metropolitan Area
	Full-Scale Plant Conversion Experience: Installation of Ozone-BAC Process and Disinfectant Residual Control

	WED2 Distribution System Biofilm Control
	Understanding Disinfection Resistance of E. coli in Drinking Water Biofilms
	Coliforms and Escherichia coli in Drinking Water Distribution Biofilms
	The Influence of Disinfectant Regime on The Microbial Composition of Downstream Drinking Water Biofilms
	Biofilm and Microbial Drinking Water Quality in Full Scale Distribution Systems
	Mycobacterium fortuitum Biofilm Formation on Water Distribution Pipe Materials
	Effectiveness of UV and Chlorine Dioxide in Controlling Biofouling and Its Impact of Subsequent Treatment Processes

	WED3 UV Validation Studies
	Development of an Online UV Dosimeter
	Validation of the City of Albany, New York’s UV Facility: The Devil is in the Details
	Analyzing UV Reactor Validation Data to Verify UV Dose Delivery Using the UV Disinfection Guidance Manual
	Experimental Measurements of Fluence Distribution in a UV Reactor Using Fluorescent Microspheres
	Quantification of UV Dose Distribution by Dyed Microspheres for UV Reactors Delivering Radiation Other Than 254 NM

	ST4 Special Topic Session: Source Water Protection in Canada and Along the US/Canadian Border
	Canada/US Cooperative Efforts for Source Water Protection in the Great Lakes

	WED4 Low Pressure Membranes/Membrane Integrity
	Development of Alternative Membrane Integrity Detection Tools for Low Pressure Membranes for Filter Backwash Water
	Predictive Modeling of Virus Rejection by Low Pressure Membranes
	The Role of Concentration Polarization in the Rejection of Viruses by Nanofiltration Membranes
	Surface Water Treatment by a Combined Flocculation: Ultrafiltration: Activated Carbon Process
	MF/UF Treatment of Lime Softened Water
	Water Quality Test for Dead End Ultrafiltration

	WED5 Organics Treatment
	Relative Reactivity of Contaminant Candidate List Pesticides to OH Radical Oxidation
	Ozonation of Thiocarbamate and Urea Herbicides, Triazines and Benzenes on EPA Drinking Water Contaminant Candidate List
	Transformation of Water-Stable, Nanoscale C60 Aggregates During Ozonation Process
	Reactions of Quinoxaline N,N,-Dioxide Antibacterial Agents With Free and Combined Chlorine
	Economic & Operational Comparison of GAC & AOP Treatment Technologies for Removal of MTBE & TBA from Drinking Water
	Natural Organic Matter and Isoproturon Adsorption by Activated Carbon: A Comparison Between RSSCT and Modeling Approaches

	WED6 Detection of Microorganisms in Water
	Selecting Microorganisms for the Contaminant Candidate List (CCL)
	A Comparison of USEPA Approved Enzyme-based Total Coliform/E.coli Tests for Groundwater Monitoring
	Coliform Samples for Drinking Water: Is 100 mL Sufficient Volume?
	Helicobacter pylori: A Survey of Private Wisconsin Wells
	Application of Quantitative Microbiological Risk Assessment to Drinking Water Production and Distribution. The European Project
	Statistical Model to Assess False Negative PCR Reactions From Water Matrices

	ST5 Special Topic Session: Taste and Odor From Source to Tap-Occurrence and Solutions
	Application of UV in Drinking Water Treatment for Simultaneous Disinfection and Removal of Taste and Odor Compounds

	WED7 Distribution System Operation and Maintenance Concerns
	Autogenous Healing of Concrete
	Sensitivity Analysis of Nitrification Modeling in Pilot-Scale Distribution Systems and Application in Full-Scale Systems
	Operational Practices for Improving Water Quality: EPS Modeling Case Studies
	Water Quality Variations During Repairs of Pipe Leaks 
	Alternative Monitoring Strategies for the Lead and Copper Rule
	Management of Dead-End Mains

	WED8 US: From Lab to Full-scale
	The Influence of Oxidation Reduction Potential on Inorganic Fouling of Quartz Surfaces in UV Disinfection Systems
	Effect of Aggregation on UV Inactivation of Microorganisms in Filtered Drinking Water
	Sequential Inactivation of MS2 Bacteriophage Using Ozone Followed by Monochloramine
	UV Disinfection Cost Update: Current North American UV Facility Costs
	Shedding Light on the Location, Selection, and Design of UV Reactors for Vancouver, BC

	WED9 Groundwater Quality Protection
	Monitoring Groundwater Aquifers in Anticipation of the Groundwater Rule
	Development of a Water Quality Management Plan to Address Unique Water Supply and Water Quality Issues in the High Desert
	Protection Strategies for Groundwater Sources in Small Quebec Municipalities
	Removal Mechanisms for Organic Micropollutants During Artificial Groundwater Recharge
	What is the Cause of Turbidity in a Groundwater Under The Influence of Surface Water Plant?
	Utilization of Groundwater Resources in Iraq Potable Water Supply Fast Track Reconstruction

	ST6 Special Topic Session: Membranes for NOM Removal
	Identification of Organic Foulants of Low and High Pressure Membranes
	Chemical Cleaning of NF Membranes Fouled by Natural Organic Matter: Effect of Solution Chemistry
	Indicators for NOM Fouling of UF Membranes